ol ®

Section: 11

Washer Parts

1

Part # 8533-104-001 11/20



SWD C-Series Accessories T-350
Part Number Qty

Key Description

& Hose, Water Supply 3/8" I.D.

9990-027-011

* Washer, Inlet Hose (furnished)

8641-242-000

& Strainer, Inlet Hose (furnished)

9565-003-001

* Sealing compound

8538-151-002

& TORX#20 Driver

8545-051-002

* Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx)

8545-051-003

& Flow Restrictors (in dispenser )

9475-002-003

* Battery 3V Lithum (used on Control PCB)

8612-001-001

& Coin Bearing & Seal Kit

9732-219-008

* Mode Light Support

9635-022-001

~rlrlrlwl~]~=r]=]N]SN N

Wiring Harnesses Parts

Key Description

Part Number

Qty

1 Add Bleach Light, (Wiring Harness included) 9794-001-002 1
2 Wiring Harness, Door Lock P15/P4 9627-816-002 1
3 Wiring Harness, Optional Relay Board (Soap Injection) 9627-835-001 1
* Wiring Harness, Optional Relay Board to Soap Injection terminal block 9627-799-002 1
4 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
5 Data Cable 9806-015-002 1
6 Wiring Harness P20/P21 9627-818-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness WaterValve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-797-001 1
& Wire Yellow Jumper (water valve) 8220-123-001 1
* Harness Power Terminal Block 9627-747-003 1
10 Harness-Extention, Transformer 9627-826-001 1
12 Harness-P5/Pressure Switch 9627-823-001 1
& Circuit Breaker 7 AMP 5198-211-002 1
* Wiringlabel-schematic 9506-822-001 1
& Lock, Run/Program w/Harness 8650-027-001 1

Part # 8533-104-001 11/20




10

139

Part # 8533-104-001 11/20




WNS350XA Rear View Access Parts Group

1 Drive Motor, 3 Phase (Inverter duty) 9376-307-001 1

Rod, Motor Mtg 9497-222-002 1
& Screw 3/8-16x1 9545-029-005 1
* Lock Washers 8641-582-014 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 2
4 Strap Bracket, Motor Tension 9029-206-001 1
* Nut, Strap to Motor 8640-413-002 1
& Washer 8641-581-006 1
5 Spring, Belt Tension 9534-319-002 1
& Pulley, Motor 9453-180-001 1
* Set Screw,Sqg.Hd(motor pulley) 9545-028-015 2
& Tolerance Ring 9487-234-001 1

Pulley, Driven 9453-168-005 1

Screw 1/2-13x1/1/4" 9545-017-009 1
* Lockwasher 1/2" 8641-582-016 1
& Washer, Flat 1/2” 8641-581-026 2
7 Drive Belt 9040-079-004 2
8 Channel, Rear 9081-182-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-001 4
* Hose, Overflow to drain 9242-449-002 1
& Clamp, Hose overflow to drain 8654-117-009 2

Hose, Overflow Vent Top 9242-463-005 1

Clamp, Hose Vent 8654-117-014 1
10 | Vacuum Breaker ALL 9610-001-001 1
11 | Bracket, Vacuum Breaker 9029-275-001 1
12 | Screw, 10B x 1/2 9545-008-026 4
& Vacuum Breaker Cap 0935-135-002 &
* Hose-injectorassembly 9242-461-001 1
13 | Injector assembly soap 9883-015-001 1
* Cap-injectorassembly 0935-127-001 1
& Hose-injectionasy,2"diameter 9242-462-001 1
* Plastic Plug 7/8"” Electrical Connection 9456-041-006 1
* Panel Assy., Back 9454-940-001 1
* Screw Panel Mtg.#10Bx1/2” 9545-008-026 10
* | Screw Panel Mtg.1/4Bx3/4" 9545-030-002 2
* Nut, Spring 8640-399-001 8
14 | Hose, Pressure Switch 9242-175-007 1
* Clamp, Pressure Switch Hose 8654-117-015 1
15 | VFD Delta “E” drive 208-240 volt 9375-032-014 1
* Braking resistors (200 ohm) 9483-004-002 2
16 | Bracket assembly (drive mounting) 9029-119-002 1
* Screw, 10B x 1/2 9545-008-026 6
& VFD, MS300, V4 9375-034-011 1
* Data Cable, MS300, V4 9806-026-003 1

140 Part # 8533-104-001 11/20




141

Part # 8533-104-001 11/20



|& WASHER -£1223%5~ 2x@

142 Part # 8533-104-001 11/20



Cabinet and Front Panel Group

Description Part Number Qty
* | Panel, Right Side-Painted 9989-586-002 1
* Panel, Left Side - Painted 9989-587-002 1
* | Strap assy-studs 9966-020-001 4
* | Shim-Side Panels 9552-047-001 2
& Nut-hex 1/4-20unc,2b 8640-414-006 8
1 Panel Assy, Front 9989-589-001 1
3 Bumper Loading Door 9051-055-001 1
* | Nut 1/4-20 8640-414-003 1
4 | Screw, 10bx1 3/4 9545-008-014 6
* | Washer Finish 8641-585-001 6
& Nut, Spring-To Front Panel 8640-399-001 6
5 Label, Door Opening, Black 8502-757-001 1
6 | Label, Risk of Injury, Black 8502-759-001 1
7 | Nameplate Decal, Control Panel, Black 9412-239-001 1
8 | Button, Push Control, Black 9035-062-003 1
10 | Panel Top, Front, Painted 9989-590-002 1
* | Screw, Hex, #10B x 1/2 9545-008-026 12
* | Cover Top Rear 9454-939-001 1
* | Screw, Hex, #10B x 1/2 9545-008-026 4
11 | Lock-Run/program w/harness 8650-027-001 1
12 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* | Soap Box mounting Gasket 9206-425-001 1
13 | Lid Assembly soap box 9987-104-001 1
* | Lid screws #10-32x1/2 SS 9545-012-017 2
& Nut Hex Elasticstop #10-32 SS 8640-413-006 6
* | Bracket Soap box mounting 9029-122-002 1
* | Softner siphon tube (plastic) 9574-252-002 1
* | Flow restictors 9475-002-003 3
14 | Label, Dispenser Instructions, Black 8502-745-001 1
15 | Door, Lower Service Assy 9960-286-008 1
16 | Handle, Lower Service Door 9244-086-006 1
17 | Screw, 10bx 1 3/4 9545-008-014 2
* | Washer Finish 8641-585-001 2

Part # 8533-104-001 11/20

143



144

WNS350XA Cylinder, Seals & Bearings

Description

Housing, Bearing- Assembly (items #2-#6)

Part Number

9803-179-003

Qty

Cylinder Assy

9848-121-001

Tub and Cylinder Assy.

9869-037-001

1
2 Housing, Bearing 9241-169-002 1
3 Bearing, Front (LARGE) 9036-159-008 1
4 Bearing, Rear (SMALL) 9036-159-009 1
5 Spacer, Bearing 9538-158-001 1
6 Ring, Bearing Retainer 9487-238-001 1
8 Seal, Primary 9532-140-009 1
9 Seal, Secondary 9532-140-003 1
10 | Ring, Seal Mounting 9950-042-001 1
11 | Tub Back Mating Ring 9487-261-002 1
12 | Bolt 1/2-13x1 1/4” Tub end of bearing Housing 9545-017-009 6
12 | Nut 1/2-13 8640-417-005 6
* | Washer 8641-581-034 6
13 | Support Arm Assy, Bearing Housing 9991-057-001 6
14 | Bolt Pulley end of bearing housing, 3/8-16x1 1/2" 9545-029-003 6
* Nut, Flange Locking 3/8” 8640-415-004 6
15 | Pulley, Driven 9453-168-005 1
16 | Ring, Tolerance 9487-234-001 1
17 | Washer 1/2 8641-581-026 2
18 | Bolt 1/2-13x1 1/4” 9545-017-009 1
19 | Lockwasher 1/2 Ext. tooth 8641-582-016 1

1

1

1

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

Part # 8533-104-001 11/20




145

Part # 8533-104-001 11/20



146

Key Description

Door Lock Assembly

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-024-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 | Bracket Switch 9029-163-001 1
8 | Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
& Shim, Door Lock, Thin 9552-037-001 AR
* | Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014 3
& Lockwasher 1/4" Ext tooth 8641-582-007

Part # 8533-104-001 11/20




Gear Motor Door Lock Assembly

Key Description T350 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 | Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24v 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24v 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 4
* | Rod, Door Lock 9497-225-014 1
* | Harness, Door Lock/Drain, P17 9627-820-002 1
* | Screw 10ab x 3/8 9545-008-024 3
* | Bracket assy- Mounting Actuator 9985-198-001 1

Part # 8533-104-001 11/20

147



Part # 8533-104-001 11/20

148



WNS350XA Loading Door Group Part

Key Description Part Number Qty

Loading Door, Complete #1-10 9960-308-001 1
1 Loading Door, Ring (180 Degree’s) 9487-264-002 1
2 Gasket, Loading Door 9206-411-002 1
3 Window, Loading Door 9635-018-001 1
& Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 1
4 Shaft, Door Locking 9537-195-002 1
5 Cam, Locking 9095-040-002 1
6 Pin, Groove (1 1/4) 9451-181-005 1
7 | Pin, Groove (3/4) 9451-181-004 1
8 Spring, Lock Cam 9534-360-002 1
9 Handle, Door 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 1
11 | Screw, Loading Door Mtg (5/16" TF) 9545-056-002 3
* Shim, Loading Door Hinge, Thin 9552-037-001 1
12 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 1
* | Screw, Hinge Mtg 5/16" -18x 3/4" 9545-014-009 3
& Lockwasher 5/16" Ext tooth 8641-582-009 3
* Wiring Harness doorlock safety Switch Assembly 9627-816-002 1
& Wire Assembly Door Close Switch, Red 17" 8220-063-025 1
* Wire Assembly Door Close Switch, BLK 17" 8220-063-026 1
13 | Leaf assembly, Hinge Top 9845-008-001 1
14 | Leaf assembly, Hinge Bottom 9845-005-002 1
15 | Switch Door Closure 9539-492-001 1

Part # 8533-104-001 11/20

149



Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-199-002 1
2 Body, Valve (w/ball) 9064-068-002 1
3 Motor & Gear Train (complete) 9914-137-019 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-340-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1

150 Part # 8533-104-001 11/20



Water Inlet Valve Breakdown

2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-104-001 11/20

151



152

WNS350XA Chassis and Drain by Part #

Key Description Part Number Qty
1 Base Assy,Frame 9945-147-002 1
* QOuter Tub Assy 9930-172-001 1
& Cylinder Assembly, (Includes Spider) 9848-121-001 1
2 Back Ass'y, Tub 9962-016-001 1
3 Bolt, 3/8-16" x 1 1/2” Tub Back to Tub 9545-029-003 16
4 Nut, Flange Lock 8640-415-004 18
& Ring Assy, Tub Mtg-Front 9950-057-002 1
* Bolt, Top Front Ring 1/2” -13 x 3" 9545-017-012 1
& Nut 5/8" 8640-417-005 1
5 Ring Assy.Clamp Tub Mtg.- Rear 9950-046-001 1
6 Bolt, 1/2-13 x 1 1/4 Tub & Rings to Base, Front & Rear 9545-017-009 4
7 Nut, 1/2-13 Wizlok 8640-417-005 4
8 Hose, Overflow 9242-449-002 1
9 Clamp 8654-117-018 2
10 | Tube, Over Suds 9242-463-005 1
* Clamp 8654-117-014 1
11 | Hose, Tub to Drain Valve 9242-468-001 1
12 | Valve, Drain 9379-199-002 1
& Screw, Valve to Bracket 1/4x3/4 9545-030-002 2
13 | Hose, Drain Valve to Tube 9242-451-002 1
& Clamp, Hose (Drain Valve to Tube) & (Drain Hose to Valve) 8654-117-009 2
* Screw Tube (Bracket to Base 1/4B x 3/4) 9545-030-002 2
14 | Tube Assy, Drain 9915-132-002 1
15 | Hose, Vacuum Brkr. to Tub 9242-458-001 1
& Clamp 8654-117-015 2
16 | Hose, Pressure Switch 9242-175-007 1
* | Clamp 8654-117-009 1

Part # 8533-104-001 11/20




153

Part # 8533-104-001 11/20



154

Electrical Components, Control Trough

Key Description Part Number Qty

1 Trough Assy,Controls 208-240 volt 9857-231-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAc Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
* | Screw, #10B x 1/2 9545-008-026 4
* Lockwasher Exttooth #10 8641-582-006 4
& Wire Assembly, BLK/RED 8220-001-230 1
* Wire Assembly, BLK/BLUE 8220-001-231 1

Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8Bx1/2” 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #10 8641-582-006 2
* Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1
* PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-002 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
6 Wiring Harness WaterValve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-823-001 1
10 | Wiring Harness-Main 9627-914-002 1
11 | Transformer 8711-010-003 1
12 | Optional Relay board 9473-007-001

6 7 12 8
4
1

Part # 8533-104-001 11/20




Electrical Components, Upper Channel

Key Description Part Number Qty
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4” 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 | Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 VFD Delta drive 208-240 volt 9375-032-014 1
* Cable, Data Communication 9806-015-002 1
* | Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (200 ohm) 9483-004-002 2
& Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
6 | Circuit Breaker 5198-211-002 1
7 | Terminal Block Assy, Injector 9897-032-002 1
8 Strip-termmarker 9558-028-002

Screw-pnhdtorx 4bx5/8 ss

9545-053-002

Part # 8533-104-001 11/20

165



156

Front Panel Control Group

Key Description

Part Number

Qty

& Nameplate,Control Panel Black(one piece) 9412-239-001 1
1 PCB assembly Control /Display 9473-004-009 1
& Spacer Pushbutton (Micro) 9538-192-001 1
* Retainer Pushbutton (Micro) 9486-158-001 1
& Nut Hexelasticstop #4-40 8640-424-002 2
* Pushbutton Control 9035-062-003 1
& Spacer Plastic #6x9/16 9538-157-018 5
* Nut Elasticstop #6-32 8640-411-002 4
* | Nut-Hexkeps, #6-32 8640-411-003 1
2 Harness LEDPCB 9627-797-001 1
3 Harness Doorlock, Switches 9627-816-002 1
4 PCB assembly Mode lights 9473-005-001 1
& Spacer Plastic #6x9/16 9537-157-018 2
* | Nut Hexkeps #6-32 8640-411-003 2
6 Door Locking Actuator 24 volts 9892-017-002 1
* Hex Nuts (mounting gear motor to control) 8640-412-005 4
7 | Battery 8612-001-001 1
8 Add Bleach Light (Wiring Harness included) 9794-001-002 1
9 Lock Run/Program With Harness 8650-027-001

Part # 8533-104-001 11/20




Labels and Diagrams

Key Description Part Number Qty
& Wiring Diagram, OPL 9506-822-001 1
Label High Voltage Warning 8502-614-004 1
& Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners-operators 8514-283-001 1
5 Label, Dispenser Instructions, Black 8502-745-001 1
6 Cover-Motor Control 9074-268-001 1
5
== —
= @
I | ¥ ;;En
=S « = ____= i e SR 6
- L 3 S e ____» =
T = . ‘ > » »
. 3 L3 - i 3 TR
T s == a _ x i —
] L4 = 8 ¥ - -SloN- N |

Part # 8533-104-001 11/20

157



Schematic for 60hz opl Washer

iring

W

¢ ¢
/HO09 Hd¢—L AO¥C—80¢ OILVINIHOS
R na/ g
SYOLVNLIY AT Q0 JA 'SSTHdX3I
AOYZT—80Z "1dO NOIS3IA MOVIS #OZ a3l QUM\V_I_M_ nig
4d100-228-9096 N/d HOY3 1 6=Zd A 6=¢td 1o T3k 208
aay 8-7d A Btd = »—
| ™ [Z=Z3 A [td = a1 T 22 |3y
AR 0 el T— | €-td_oa0 .
A7g . =74 oA = mmlmnmm - 990 12 o¢|m T3 N IYWAON
S [ HA — b-td = HOLIAS A
9 5-Cd HOLIMS ~—
t=7d AR Etd| = ouns, v WydD0dd
c-/d M c-&d IS 8-Cd 9o BE] /3ONYALY
TZd AR Ttd| = HOIH | ,2€ aIdva
[Nije] g ° n_U T 0¢|m A3A LHA
Q
@ *a397990 =) =249
=R
20
R Qere A Lt © E-ed
T38/g 9-01d| o = = v=2d 1AM anon 3
=3s)issic Sg__Sted| 0
a33/930 ¥-0Td ¥-G1d 1HM = S1IVM 001
SNOLLO3INTD t0d| K& [ECldnes €€ . SWHD 091
= @ 2-G1d a3y 2-€2d [} = v
NOLLOINL 3 SETVATT o n1e eed| P ey _H_ 2 SLLYA 001
£-9d SWHO 091 1l 1l
e Q TIA/NIG = x X
3A/ND 2 =
INWA et LI 24 1q o
NIvaQ IAY el m
SINAOISNYAL | ] 0¥ 9002 1 T34 2
REL hasaad NIg/IH - - NADQ-d3LS AOT IATAT 0 34 ~
mumw\)uw._._m\w T-0id &-91d _DI0/IAA__6-8d sz N e ) e LY AININO3A 4 T34
] —51d_NTa/IAA 6= At 3 Neg AvIdvA ® [amsis
7-51d _T3A/038 -84 - NId AEe 3 WOW IATND
2# INTWA g-61d 9=9Td Da0/03d  9-8d SZd T I AT LHA HOLONIOH04=9 WANIXYN
¥3Lvm @I0d =3 =TTy bl T e 04 INIWLSAPQY
A RELS S 99 (@E/IARA 554 3 wou o €1 @1 11 (| . 3w sonanozus Tevv
1 3INTIVA o [E2ld 03F/090  E-8d T-4d T3 A¥e Y
ILVA LOH £ [T TvNeE e 2 = & 1
TR bt 5a0 TeEl g ] IO Al Ay
A v=02d g v-Td T-bd @33/ 1AM o1l mwe | e
S [Foed 1A T Taq] S-vd  oan 04| ST id A
w IADOW3A AOT SIW
L e TIT AR ar) ] s ¥IW
SOLON CLERRED TIX WOW WO
%007 ¥00a USIREN a3A Waa Waa
] Sd oan | oa0 |waa [waa
(=]
YO0INN a
21a HILIMS CAIND Hd €
24 ADLYNLOYOWAIHL o HOLIAS m CIHOLY ¥OOC V 4 H;\zm_m
e rwm/_u\.«q ma/090 S|aavoo ¥oog < x T Tw
T4 A0LYNLOVOWYIHL a3 e O S
I
HILIAS —
@3asoTD g | o JIWIOASNVAL = N 2
I
HOLIAS @307 000 =S 0AINDD <
T x| 3§ 2T n -
avz| 3|t >
NIT AP NIT AvS 31[¢ [TjA002 X
_ A¥2 a3 Ave  aR] — [a3y] adg X 17 AOE2aadg o
wanauios G683 = &8 | dEE 2
a0L 10H — LH ZII)IIjO N
dv0S 1OH — ZH
L_3snd _ |
ETC TR

Part # 8533-104-001 11/20

158



for 60hz opl Washer

lagram

D

iring

W

ZHO09 ‘Hd¢—1L

X~ —XAZL

‘NOYZ—80Z WVHOVId ONIYFIM

SHOLYNLOV AbZ ‘JANA A ‘SSTUdXI
ADYZ—08Z "1dO NOIS3Q MOviS #0Z

¥d100-228-9056 N/d

anl dai10Q — 19
YINILIOS 0100 — 29|

avos 18H =

SIATVA JIIVAM

1
|
|

1INdy¥I9

YINYOISNVIL
NMOQ—diLs

Sid
—¥id

wodv L
S 3sny |J|
m&in I_—
2 -
v 4]0 O]
mw u._QOn. —
= oMoz
58 o[ocoAREN
22 WM |=ﬂ\.=§-
8 woo [col=rw |
N
.5 1110 O —
29 =[O O 1
L N[O O
Q& —
ano
()

—6ild

AVI3Y NIVA

Qyv08 LNJYID J3ININd

9id

1IIIIIIIIIIII
HOLMS A3
- l /30NVAQY

¥

Qldvy

J

=
iz
RS
[ ox|
[

[
12d

JITIOHULNOD—CHOIN —

Q¥V08_LINOYID QIINKd

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O READY FOR USE

DISPLAY

START
PUSHBUTTONS

O TINE REMAINNG

]
(=)
LX mz 22X

YINYOISNVAL
T04LNOD

1o a
nosz  A00Z

T
-

za 8
2002 720 [Tm —

YOSNIS JUNSSINd

Qyvog
d

LINJYIO_QALNIY,
AV13d IYNOLLO

Hea oy
AN om [y

IEVINVA

5 nW HONOYL TO¥INOD
NN NN BN BN B .

®
[—HT woon E4 2 | ol |

L] £1—
A0vE  :NOILVOO1 _ WNOLLOS  :NOILVOO01 _ Y
I — L — e — — — w

I

*NOLLYD01

LED PRINTED CIRCUIT BOARD

JOJOJ0R08030!

FLUSH PRE-

FINAL

WASH WASH RINSE RINSE SPIN

INO¥4 dOLl  :NOILVOOT
IIIIIIIIIIIIL

159

Part # 8533-104-001 11/20




SWD T-350-12 V4 Diagram

ZHO9 ‘Hd¢—1 ‘AO¥Z—80C AVHOVIA ONIYIM

X —X¥A~Z1 - XOSESNM 1 I N BN B D B B B B B . - J
SHOLVNLOY AvZ ‘JANA 4A ‘SSIdX3
ANO¥Z-80Z “1d0 NOIS3Q OviS #0T HOLIMS A3X

—706— NYAI90Nd
¥d100—L06—9056 N/d — 00N —
Qldvyl
I I I I B B B S . - A _ _
d _ 318v0 Q3C3IHS _
] b
| 3 ° | | g |
H
— g
I | g £l
| S 8|38 |¢ |
SIAWA ¥ILVM — SINOSNYAL — — s o o —
NENE T NMOQ—dalS M. 35 - MMz 3= €
LNOIO — 3 2z — =% Y
Y _Inl === mm — 54 H_ _H g —
ERE = B o — 09 z o
& dwv ¢ | _ MA 3 [T - 1 MM. a _M_m
[} _, |_ c - co z wn
< - I E 5 1 um m n g 2
2 _N..__\._\._ ww | | g — 3 o) n _w
32 “Vigo — =i M M 5 =]
B § foolmrm 1 rEUE g [€]* &
22 2|0 OFrmwmm cld _ ] > z
S woo [ "4 v a nm
_ me —Gid _ o
N
> 110 O — _.aa. — —
Mw 21| O Ou% — X mz X m — /
- 0 0 1 HINHOASNVAIL — —
Qg 55 LCEY S | J0NINOD 3
DA — non A ol v oz
- . — INOSZ  A00Z - — m @ & —
T T N, 7 w
- ma/xa @a
ano — — T/ — — £ @ 2 —
HOSN3S 3UNSSIYd 9 @ w 3
o z
— — uwuww — — m XA = —
z YN z 0
245 4
I 5 I o SLif
e ool I
1 1 : 3P I g g g
- | | ° 5X o — /@w —
=1
1 A g
2ol r HONOYL TOHINOD  NOILVOOT a3a/58! _ m
P N NN SN SN DN BN DN | N DN N BN B m _ _
i
> iy . _
] |
| |
o 3
= 3 | |
T R HOLOW
= quams %007 ¥00a
| | = 318V — —
L N | DI BN BN B B | . 30M04-9 WNNIXYA ¥Q4 ININLSNPQY
— ﬁ 2 e J uam.“_._ Baauxﬂ._ 38VRIVA — S —
] o _m son No
T ® INWA i oo “ o
— — MI sowon = | e — ol — = = —
1 SN (g s SN SUOLVILOVONYEHL .
. s INOY4 4Ol *NOILYOO1
A0v8  NOLLYJO1 — NOLLOS  :NOILYOOT — N8 | ]
e EE™™ L SN DN N N e . w w ) NN NN BN DI D DN D DI B BN B -

Part # 8533-104-001 11/20

160



SWD T-350-12 V4 Schematic

¢ ¢
/HO09 HdY—1 A0¥C—80¢ OILVINAHOS
X —XPA~ZL—"XOSESNM ng/x1g
SHOLYNLOY AbZ ‘JANO JA ‘SSIueX3 a33/51g] n7g
AOYZT-B0Z ‘10 NOIS30 VIS #0T aa I
¥d100-L06—9066 N/d Mm“un_m 5=7d &=¢td T=cd—T3x o0dd
8-1d 8-&d gL.
= = = %=Cd
g oot o LA B RO 2T e %< TYWAON
le) v-71d y-€d o—cd HOLIAS HJLIMS A3M
@ [ Ttd| = ool v WYNDOYd
=7d & S s=ca— 590 SR /IONYATY
T-2d T-td =0 HOIH =33 a1dvy
Wog o mig ° < e T34 LTHA
o
R ER VAL = =23
S [
3 =
2 Qlzed =A €| o €-cd
g T39/57E 9-01d| & = = v=2d IHA SO
[ =< m S-Gld D] S-t2d na
397590 v-01d $=CId THa—p—rod]
mz_”_m_%_w_wmnu £od| 8 [eod Nb _Efad|
NDILD3FNI = L] e (TR o R e-ted N aams Tiav0
JA/NO ng 2 \J‘ﬁl:ﬂ
! - -ry
T TIA/NEG]
Q 3A/N9D
»
IATVA W -1y i =S
NIVYT Nag ) i m
JINNOISNYAL | ] 9 o00e =
TR e NEEZGLY - me - NAOT-d3LS A0l AT I~
# INTWA THA AININOIAA
= &-91d_Ou/IAA __6-8d = N
| S3LYM amd T-21d - = o=Zd U3 NIg Ave| 3 ] SW JAYINYA @ AISKS
7-91d _13A/G38__Z-8d 9-Zd T NI AE2[ WIW JALNT
24 INWA S6d| _ [591d DEN/I 584 TZa Tk 10 AST [ Rkl (e SOL0W
d3LYM @00 = =TT = 3 THM @ 30404—9 WANIXYA
S T VUK =5 = [F5¢ _T39/IAR _v-8d 3 wog o €1 21 1 = 504 ININISNINaY
% INTVA _|mlmm_.. T-9Td _039/090 __£-8d -[d T3 Av2 1 - 3N AONINDIxA TEVIRVA
J3LYA LOH A [e9 _nia/oan e-8d al & & 1
L ST WK = =old TIA/NgE 1-8d
T e 590 T-61d m oz e M| 100 [T IAY
d3LYM 1OH - [r=0ed g v-Ted T-%d q34/ 1AM ool IAY L 2
S [Fied Iam ied ER T a4 ¥ THogr] A%
2 AOT SIW
e Lo TI/IAR S=71d | SIW VI
AOLOKW €ld 73X 34 WOW WOW
007 ¥00a [ACEREN q3A waa Woa
1 TId ban | 540 WOa [Hoa
a
207NN i
214 HILIAS CAIND Hd €
2# ¥0LYNLOVOWYIHL ol Houns S| a3rorv ¥mna / SN
tn fwm/_”_\./_\ mTa/980 S| @07 wooa 3 x T Tw
T# A0LYNLOVOWNIHL H._N_I.\.|B O ]
|
HILIAS —
@3s010 Aooa | AINADASNYAL = Nos
I
HOLIAS @3X007 ¥000 = O8INGD <
aE X MER naya N
Av2 ¢ N
NIS Ab2 NI Ab2 ¢ [TiA002 3
s Q%3 - 13 Av2 [EFNZAE] muw_,‘/u\mm [a3y] aaxg X 1T AOE2aadg T s
YIN3LH0S d100 — 2O _ TINJNID _ o
801 10H — IH - N m
dv0S 1OH — ¢H
SIAWVA SIVR | a3sn3 |

161

Part # 8533-104-001 11/20




Notes

162 Part # 8533-104-001 11/20



Section: 12
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-104-001 11/20

163



Key Description Part Number Qty

1 INFORMATIVE-WNS350X_-39_V_X 6102-018-356 1
2 LABEL-BLANK,ONEACROSS(CARTON) 8502-669-002 1
3 LABEL-WATERMARK 8502-777-001 1
4 INSTRUCT-TRANSFORMERCONN,50HZ 8507-449-002 1
5 MANUAL-OPERATORS,WNS350,50HZ 8514-283-002 1
6 DRIVE-DELTAE,350SWD23+#,180GOPL 9375-032-020 1
7 | WIRINGLABEL-SCHEMATIC/DIAGRAM 9506-824-001 1
8 WIRINGHARNESS-POWERTERMINALBLK 9627-747-006 1
9 HOSEASSY-INLET,BLACK, 1/2 9990-027-014 1

164 Part # 8533-104-001 11/20



Notes

165

Part # 8533-104-001 11/20



for 50hz Washer -39

IC

Schemat

iring

W

ZHOS ‘Hdl ‘A0¢C OILVINAHOS
i S e
AOSZ 1d0 NOIS3 MOviS #0Z I a3a/ vjN_ ng
¥d100—%28—-9056 N/d HOV3g &=7d 5=td Tk ooyd
amy — [&d 8-td =
e B (2 =5 0 72 o 5
e - [ TFd cd 59 o012 e S IERN TYWAON
8 [ = - [OF PSR
£Zd €-td = FANSSRd vy
=Zd 2-td = e Ty 550 /3INYATY
T-Zd T-td 0 HOIH 2€ a1dva
Wa3 T na e _n_v e — REIN LHM
& ve
@~ 0397990 = —2d T
= c-cd @3
3
T 2 QYT Tax [t2d 3 t-2d
T3/ e 90| o = = v=ad IHR anion (3
< o[E=E t—tad aa]
a39/590 v-01d $=G1d EE'«I; = SLLYM 001
SNOLLOINND | 8 & £S5l W ttdd| o . SWHO 091
NOILO3FNI = 078/540 R 1 M " X X x
JA/ND) A3A/NYE = ng ! =04 =
0 o @
— N—y
e RETVINE = e o N RN
N IA/ND 3 3
IATIA v ) 2a 12 o
NIVT IAY 2
€L <
AINAOISNYAL 23 9002 BED X
i ma ~ NmOo-dats | [HHA) o IATIC mﬁ = &)
# 3NTWA = - | IAA AININO3NA
LA 21d €-91d DI0/IFA__&-&5d IZd 03T NI AvEl 3 e B Tewvn S e m”;
7-91d _13A/03d__Z-8d 9-Zd & NIJ AL 3 TN e IATNG
2# 3INTVA S-6ld [9=9Td  Da0/03d  9-8d] §-Zd 13X 10 AES| 3 l 30H04—9 WNNIXVA
¥3LYA 0700 £ AT TN Wy A0LOW 304 1Nanusnray
RETR Y L] = [¥91d_U39/IHR__v-8d 3 Woa  SIW er n @ = INHG AONINDIUI TEVHVA
# 3NTYA _|9Mm £-91d_(39/090 _£-8d T-Zd @3 A2
— -0 — — N4 X
J3LYM LOH M [E9d nia/o80  2-8d 2 2
| _ =T TI/NIT—1=8d]
._u> 24 INTYA > el m €-¥d g TNy | TOW 10W
$3LVA LOH - [0 S1a___ v-Ted T—vd G33/1HA oop1l A Ty A
oS T-02d THM T-T2d 9-vd 030 A0 u_ 3 L Jd
W “._>n_zuN__I A0 e AOT
— SN SIN
nia M_Hmn T39/71AR S71d Ry = Nag | =2 Won
5007 J00a [4SEREN . RETN Wla Wla
S1d oy0 | o0 a |Waa |Woa
20NN o
21d HILIMS
24 dOLYNLOVOWNIHL o woLas m @3HOLYT ¥00a SN
ony . ma/oam Sl a0 oo $ ¥ T 7
T4 JOLYNLOVOWNIHL a3y I.\.|B o
HILIAS O o
a3sod Wona | AIWIOASNYAL 2
I
HOLIAS @3X007 ¥00a al 3 04INTD = L
rNaiE 2xX WER na>a T
¢ - I
Ave ¢ 21 |
NI A¥2 NIT AVZ ¢ [T1]A002 g
IXC) @ Ave 3]~  [a3d] aaid X 71 ADES QNG T
cnaiSH8 183 = 18 =2 N
| Tingss |
anL 10H — LH —=——
dv0S I0H — ¢H PI\/\I.I: O
L_3sns _ |
3LUNSALTY

Part # 8533-104-001 11/20

166



for 50hz Washer -39

lagram

D

iring

W

X—=

SNOLVNLOV AYZ "3ANA JA "SSINAXA
AOEZ "1d0 NIISIA NOVIS #0Z

dd100—+¥28-9056 N/d

SANTVA d3LVM

YDivaya
1NddID
dAV £

ZHOS ‘Hdl

—X "N\ 6¢"

‘NOTC  WVIOVIA ONIFIM

1IIIIIIIIIIII

J

1II

L

g

INJECTOR ~ ALTERNATE
|
|
|

NMOQ

YINYOISNVAL
—d31S

d

L

ra

CONNECTIONS
con<D
(o] (e)(e][e](e])(e](e]
ofolo]olololo)
-
E
EEF
—

£id

1PHS0HZ
3
[e][e][e][6]
olololo

aNo

HOLSISIN
ONDIVYE DINVNAQ

IX wmz  ZX
YINYOISNVHL
T0YINOD

111 aa
h0£Z 00T

—¥id
—SLd

9ld

HOLMS A3X
WvHO0d
- l /3ONVAQY

AVT3Y NIVN

Q¥v08 LINJYID_Q3LNIYd
0zd
1
T

=P
Fzd
n='S
RS
[

a8 az2n
® 1on [
non _
0 i 1)
LELY
JONIO3MS oM [pgr 3 2 p
TIERIVA o g - - R
204 [T —
N
w |
- ¥
K

a m m
1 g
z g s 5 |
A" 2 s H
p= E O 0
[
=z e
a5 o
EE) g
Sl g
o9 T
25 o
mw z %]
n.m <] g z
3= m nﬂ m
I
> 2
g
7]
o

YOSN3S 3HNSS3ud

qavoda
d

LINJYI0_QILNIY
AVI3Y WNOLLDO

o

WASH WASH RINSE RINSE SPIN

INDICATORS

O]
FINAL

2

LED PRINTED CIRCUIT BOARD

] o] (o

FLUSH PRE—

T

HONOYL TOYINOD
e . o ——

Move
-— -

‘NOILVOO1

i [

E

A |

3AVA
Nivia

|

WoLLod

‘NOILYOO1 _
N . . .

*NOILYO01

INO¥d dOL  :NOILYOO
rIIIIIIIIIIII

i)

L

167

Part # 8533-104-001 11/20




SWD T-350-39 V4 Diagram

ZHOS ‘Hdl ‘AOLC  AVHOVIA ONIYIM

ma
X~ X ﬁdﬁé

YINYOISNVNL
TO¥INOD

3
olo|olo
QO[O

230V
1PH-50HZ
3

[ I A

(&)

AOEZ  ACOT

R

N
O]
FINAL

- :.n“m._ﬂ

aNo
HOSN3S IYNSSI¥d

X —X¥A~6E—"XOSESNM 1 EINN N B B D B N B B B . - J
SHOLVNLIV APZ ‘JAINQ dA ‘SSI¥X3
AOEZ “1d0 NOIS3A Mavis #0Z anl 4109 — L2 HOLIMS A3
4d100—806—9056 N/d [ ¥3N3L0S 0100 = 20 WYH90dd
_ /3ONVAQY
0 181 = 4 Qv
SIAWVA Y3ILVM
1 I NN N B N DI D B B - d
| = 3
% o © © a wm m
© O
| - | : g El3|8
H s 3 g
" @ # e S
H = ]
— YINHOISNVIL — e 3 °©
—, — x
NENVENE] NMOQ-d3ls alnP ww 2= ]
e _ | |1 _ i | ¢
= —— = g ma erva:p m 8 Zz
S 3sn4 5 ox ] | = g _M_ 8
m Y | N o 3 IR ow
[} —_— — — c YA . co W 0
2 i - e o g £ 3
9 [0 | g a3 2 (o]
g z1i[oo 1 | > 2 o
] m v [0 o — e F—id 2 2 5 =]
o o
58 8ot L - ,|au g [€]s &
32 0[O ommymw cld > T
23 a0 omwm | L] =% 2
S WoO [0 of—m—H I o [ nm
— = N} — a
11 — — —

quvosg
d

LINO¥ID_AQ3LNIY
Sid

N,
P

INDICATORS

(o

LED PRINTED CIRCUIT BOARD
WASH WASH RINSE RINSE SPIN

S~
O
FLUSH PRE-—

AV13Y WYNQILDO

A A

i
|
|
|
|
ronout tounco_ wowvoor] e ]

/R =

rIODOw_._. TOYINOD  *NOILVOOT

SESSSSSININRTS

31gvd Q3QT3HS

ﬁ 3
i W m m JOLON
= qqﬂxww %001 3000
] ]
| N N . | — 30H04=9 WNNIXYA MOJ LNIWISNNaY
q e b 30 AN TR e
| P 1 e
— 11— ® p 00 “ "
— — a— yowon = v — b ﬁ__w e =
£ O SNy M SHOLVNLIVONAIHL .
MOvE  NOILVOOT — WOLLOS  :NOLLYDO1 — ao.,_. 3 ﬁEﬂ_ INO¥4 4Ol :NOILYOO1

IIIIL O S s . - w w sl rIIIIIIIIIIIIL

Part # 8533-104-001 11/20

168



SWD T-350-39 V4 Schematic

[4 ¢
/HOSG HdLl AQL< OILVINAHOS ]
X —XPA~6E—"XOSESNM ng/x7g
SHOLVNLOV AYZ ‘JANO A ‘SSIueX3 a33/571g] n7g
AOEZ “1d0 NOIS30 NoviS #0T fich] 1
¥dL00—B806—90G66 N/d HOvV3g &=7d 5=td T-cg—T3x o0ad
aay 8-Zd 8-¢€d dAm_|ﬂmL.
= - - [(¥-Cd
& o> == g e 5a0| 12 = %< TYWAON
le) v-74d y-€d o—cd HOLIAS HJLIMS A3M
@ [Ed £-€d = Taea va WyD0™d
2-Zd 2&d = §=Cd—om 590 /3INVATY
T-Zd TAM T-td =0 HOIH ce a1dvy
Wig T NE ° ? T e q3A LTHA
& vE
T~ U39/990 = T=2d
S =T
J 2 Qlz=gE Ex It & €=cd
g T39/57E 9-01d| & = = v=ed IHA aon (34
v <o[EzsH ] S—tad o
@35/590 ¥-01d ¥=SId EE'W«MZ =
mz_”_m_%_w_umnu t0d| 8 * [ECid N £f2d| o
= N14/930 w = a3y = = 2-5d .
NOILI3rNL 3A/NIE T-51d ng  1-ted @ 5 N9 QT3NS 378VD T
3A/ND 2 AT
4 - -y
T REIVARE
@ 3A/ND
<
IATVA oW TI-ry P
NIVT N r M
AINAOISNYAL | ] 93 booe =
TEA e Nad/ LHA - e - NAOQ-d3LS Aol AT 0 -
# 3INTVA = - | IAm AIN3ND3AA
S3LYM @m0 T-21d 691d D¥0/IHA ©-8d o=Zd T3 NIg Ave| 3 ] S IGVINVA @ TS >m¢
7-91d _T13A/G38__Z-8d 9-Zd T NI AEZ[ WIW JATNT
24 INWA S6d| _ [591d DEN/I 584 T7d T 10 AET Y Rkl e S0L0W
¥3LYA TI00 = =7a T = 3 THA 21 1 @ 30H04—9 WNINIXYW
ST WK ] =  [F9d _(39/I0A__v-8d 3 Woa  SIW = ¥04 LNINISNPQY
W anTYA _ =T q39/090 £-84 T=7d €39 AvS % - 3IANA AONINDIYS 318VINVA
J3LYA LOH /A [e9 _nia/oa0 e-8d al & 1
T=9Td T3A/Ngd  1-84]
| ETY gu# i 590 e & =@ = o
v—0cd g v-Tcd 1-¥d d33/1HA
¥3LYA LOH e | g UoaLiHA m%_&_ AVIITTY it
W Inow3al AO1 _98 AOL
L
f — _ SIW SIW
[ M_H,mn T3/ TAR S-Z1d A Ry SETN Na | o WIW
%007 ¥00a [ACHERENY T34 Woa Waa
! SId bun | 590 LA g
a
007NN 21d o HOLIMS
24 A0LYNLOVOWIIHL ol wouns S| aavoLwT ¥ona
) L fwm/_u\.% n1a/990 S| qaxoot dooa 3 ¥
T# ¥OLYNLOVOWNIHL ﬁ._N_I.\o|B O N
HILIMS N
@3soD A00e | HIWADISNYAL 3 N 9
| I T0Y.LNOI a . I
HOLIAS @3XJ07 §00T = Rl
I naE ex M Eal Ny T
AV2 ¢ *ZT ]
NIT A$2 NI Ab2 ¢ [111A002 g
*_ v ’ " L
S T8 - 3 INE 34 Ave a3 NI [a3y| aaxg 1X 17 AOE2 TN nog
| T |
gn1 10H — IH -~
dv¥0S 1OH — ¢ZH

SIATVA ¥ILVM

169

Part # 8533-104-001 11/20




Notes

170 Part # 8533-104-001 11/20



